Kolo kompletni/Wheel assembly

made for garden

HECEHRT 52145



HEERT 52145

made for garden

Position Part number Nazev Name

A 521450001 Korba Plastic tray

B 521450002 Aretace vyklapéni Lock assembly

C 521450005 Ram Bottom frame

D 521450004 Zadni ram (osa kol) Rear axle assembly

E 521450003 Pfedni ram (osa kol) Front axle assembly
E1 521450014 Plocha vyztuha Connectig bar

F 521840105 Kolo 4.10/3.5-4 Wheel assembly 4.10/3.5-4
G 521451005 Madlo Handle

H 521450007 Leva zadni podpéra Rear axle support bar (left)
H1 521450008 Prava zadni podpéra Rear axle support bar (right)
I 521450010 Tazny zavés Handle beam

J 521450006 Vzpéra Middle axle support bar

K 521450015 Plastova spojka Plastic coupling
K2 521450012 Pneumatika Tyre
K3 521450013 DuS$e kola Wheel tube

L 521450016 Sroub M8x20 Screw M8x20

M 521450017 Sroub M8x60 Round bolt M8x60

N SB-94 Matice M8 Lock nut M8

(@) M-12 Matice M12 Lock nut M12

P P-08 Podlozka 8 Washer 8

Q P-12 Podlozka 12 Washer 12

R 521840019 Lozisko kola Wheel bearing




